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AR BN A FISBH A PR A
Applicant: Shenzhen Junruida Technology Co.,Ltd

Huik GRINTT B L X U AR RV ok bl 8 #% 3 %
Address: Floor 3,Building 8, Lihe Industrial Park,Xili town,Nanshan District, Shenzhen,Guangdong,China.
FEdh 2R P
Sample Name Drg glue

R TEIR
Material Silicone

5 LA
Type/Dimension HD-526

W H 39 5 201
Sample Receiving Date gv-08,

a6 H
sty Oct .29, 2019 to Nov. 08,2019
Testing Period

615 H COMREE BRI R 2 AR B 945 552011/65/EU(ROHS) 5 154 M AB IE S EKR
Requested/item CORHER AR R BB R ST ZIRBOR. 2R IRERR S EHHTHE

(As specified by client, to determine the Pb, Cd, Hg, Cf*, PBBs, PBDES content in thesubmitted
sample in accordance with Directive 2011/65/EU( RoHS) and its amendment directives.)
For g6 e A ‘
DA £ 45 See test result .
Standard/Foundation A B See test result page(s)

Fr 86 4t 18 Conclusion

Tested by: WMI@W

LA IR See test result page(s).

Reviewed by:

FHe: 73 R (Fangwenliang) FH:
AR T F2 i Test Engineer)

2 J¥( Jessie.Liang)

Fi AR 324 ( Technical Supervisor)
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115, 8. K. AMEBEE(For the Pb, Cd, Hg, Cr® content)
BAA7(Unit): mg/kg

; ; g
AT AN AR i
AT E A PR R
Iﬂjﬁ_t > Test Method/ AR Result(s) IS_ {E
Test item(s) . MDL Limit
Equipment 1
£ Cadmium (Cd) Z: i (Refer to) 2 N.D. 100
IEC 62321-5:2013
4 Lead (Pb) ICP-OES 2 N.D. 1000
2 & (Refer to)
7K Mercury (Hg) IEC 62321-4:2013 2 N.D. 1000
ICP-OES
3 Z [ (Refer to
VAY 7Kz S ( )
) 4 IEC 62321-7-2:2017 1 N.D. 1000
Hexavalent Chromium (Cr™) UV-Vis

%¥vE(Note) 1. MDL=Method Detection Limit 77 ¥4 HiFR;
2.N.D.=Not Detected(less than method detection limit), KA (NTF 728 HIR);

The results s ){yn‘-fhcfl‘ﬁsd,g report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
isissued by/A GC, this docu?ng \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
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1.2 ZIRERIR. IR _ZRHEEH) & & (For the PBBs, PBDEs content)
BAA7(Unit): mg/kg

N MR 7 EMER 2 R
‘ﬁﬂﬂﬁ_ﬁiﬁ H Test Method/ HIER R Result(s) Bﬁﬁ
Test item(s) . MDL Limit
Equipment 1
—RELZK Mono-bromobiphenyl 5 N.D.
“JREEA Di-bromobiphenyl 5 N.D.
— LK Tri-bromobiphenyl 5 N.D.
VU BEE 2K Tetra-bromobiphenyl 5 N.D.
TLIRERZR Penta-bromobiphenyl 5 N.D.
NIRIEZE Hexa-bromobiphenyl 5 N.D. B
LR Hepta-bromobiphenyl 5 N.D.
JUIREEZ Octa-bromobiphenyl 5 N.D.
FLIREEZE Nona-bromobiphenyl 5 N.D.
+¥REE# Deca-bromobiphenyl 5 N.D.
L+ .(PBBS) . & (Refer to) — N.D. 1000
Polybrominated Biphenyls
IEC 62321-6:2015

— & KM% Mono-bromodiphenyl ether GC-MS 5 N.D.
¥R KTk Di-bromodiphenyl ether 5 N.D.
— ¥R KMk Tri-bromodiphenyl ether 5 N.D.
VYR — 2Kk Tetra-bromodiphenyl ether 5 N.D.
F17% — 2Kk Penta-bromodiphenyl ether 5 N.D.
7NIR KTk Hexa-bromodiphenyl ether 5 N.D. o
R — 2Kk Hepta-bromodiphenyl ether 5 N.D.
J\IR — KMk Octa-bromodiphenyl ether 5 N.D.
JUIR — KM% Nona-bromodiphenyl ether 5 N.D.
-+ KM Deca-bromodiphenyl ether 5 N.D.
g@_;@% (PBD.E ) — N.D. 1000
Polybrominated Diphenyl Ethers

£&¥E(Note): 1. MDL=Method Detection Limit 7724 Hi FR;
2. N.D.=Not Detected(less than method detection limit), A& H! (/N T 5k HBR):;
3. “—"=Not regulated JTo}}{ &

The results shownifr this:tgstreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by/AGC, this docu'“mg \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed t_-?\ttp:.’fwww.agc-“l;xe t.com.
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11 8. 8. R AERIRRER

FE i il % ug FEMPRE
cré
Pb/Cd l Hy v
1%&@2/%*“*&1&?‘?@2@ \ 4 \ 4 \ 4
TH iR ol BEAT BR M i i E| 3Gy vy SR EME
ik v Y
Sy
pl— . ok ﬁ”f’&@ Pk L
e it y ‘
i JpH % ‘
l ¢ 75+05 Mo RKEREHEE
(RN TRy
;'QE?;%;Z/WM{ ICP-OES 43 #ft l
PR T
¢ IR E R A l
P ¢ UV-Vis I
v UV-Vis 7341
ICP-OES
il ¢ [ 0.1pg/cm?. 0.13pg/cm?
¢ Ve sl PRAEVE R LE AL
Bl b 7 I

oAb

R4 L ERRIE 6, Feam DR 2R OSMRRINRTT RSN .

The results shown'iii thistestreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by/A GC this docume \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be

confirmed ti‘mp /fwww.agc- Ge t.com.
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1.1 For Pb, Cd, Hg, Cr®*
Sample Preparation » Sample Measurement
cr*
Pb/Cd l ¢
Hg | |
Acid digestion with — Nonmetallic material Metal coating material
microwave/hotplate Acid digestion with ¢
¢ microwave/hotplate ¢
— ¢ Sample Boiling water extraction
Filtration pretreatment
I Filtration \ 4
v v v .
. . ¢ ) Adding
Solution Residue pH adjustment to . .
. 1,5-diphenylcarbazide
Solution 7505
¢ ¢ for color development
1.Alkali Fusion/Dry (CP-OES Addi -
Ashing _ L 5-dich llng bazid Test with UV-Vis
,5-diphenylcarbazide
2.Acid to dissolve ¢ pheny l
for color development
DATA ) ;
¢ Compare with 0.1pg/cm
2
v UV-Vis and 0.13pg/crr.1
ICP-OES 7 standard solution
¢ DATA v
DATA DATE

These sample were dissolved totally by pre-conditioning method according to above flow chart (Cr®* test method
excluded)

1.2 PBBs, PBDEs

FF it 1] 2% > FRE A G VA TR HURE S
Cutting/Preparation Weigh Sample Sample solvent extraction TR A
Concentration/ Dilution
K ab B _ GC-MS #r#r | BuR) of Extracted solution
DATA ) GC-MS ) Filtration

The results shown'iii thistestreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by/AGC, this docuﬁag \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be

confirmed t_—iﬁttp:.’fwww.agc-'“(ie t.com. N
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FE i 4#iA Tested components:

L RS) TR N2 ek i Forga: 1 H
SAMPLE No. COMPONENTS COLOR AND MATERIAL TEST ITEM
| e =Fe i Cd, Pb, Hg, PBBs, PBDEs
Drg glue White colloid Cr(VI)

¥ & Bt B (The photo of the sample)

18211433654
F @ 7798

UL A AR T-BE AGC 1E AR 548 H

AGC authenticate the photo on original report only
*kk ;J:&%:g:é': ;E***

*** End of Report***
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